

MILL'S QUALITY CERTIFICATES  
**Seah** Seah Steel Corp.  
 (주)세아제강  
 HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA  
 POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

발급일자 : 2007.08.31  
 DATE OF ISSUE : 2007.08.31  
 계약서번호 : PLESA  
 L/C No. (P/O No.) : PLESA  
 수요자 : DUFERCO SA  
 CUSTOMER : DUFERCO SA  
 주문자 : SEAH STEEL CORPORATION  
 SHIPPER : SEAH STEEL CORPORATION

NO.	HEAT NO. (BATCH NO.)	관단 TYPE	*1	수량		비고 REMARK
				본수 PCS	중량(M/T) WEIGHT	
15	SQ14525 (SHH8201140)	BBE	19	116.280 M	7.035	PO.NO : 1103054906
16	ST93367 (SHH8201150)	BBE	93	569.160 M	34.434	
17	ST93370 (SHH8201160)	BBE	8	48.960 M	2.962	
18	SP89327 (SHH8251050)	BBE	99	605.880 M	30.361	

NO.	HEAT NO. (BATCH NO.)	관단 TYPE	*1	수량		비고 REMARK
				본수 PCS	중량(M/T) WEIGHT	
15	SQ14525 (SHH8201140)	BBE	19	116.280 M	7.035	PO.NO : 1103054906
16	ST93367 (SHH8201150)	BBE	93	569.160 M	34.434	
17	ST93370 (SHH8201160)	BBE	8	48.960 M	2.962	
18	SP89327 (SHH8251050)	BBE	99	605.880 M	30.361	

\*1 ~ \*12 : Refer To The Attached Section Designation  
 OTHER  
 Surveyor : J. E. KIM  
 Manager of Q.M Dept.



\* WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.  
 \* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT (ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)